PART NO. 18424 5 | 1/4* RUBBER WASHERS
VOLANT AIR INTAKE SYSTEMS 1 | FILTER BOX 1 | 3" HUMP HOSE 1 | MASS FLOW SENSOR ADAPTER
PART N0, 184°P4 1 | FILTER BOX LID 1 | 174"-20 BOLT 1 | 3716 GASKET
1 | VOLANT AIR DUCT 4| 6 MM BOLTS 1 | 3/8" X 16’ RUBBER HOSE
INSTALLATION INSTRUCTIONS
1 | RAM FILTER W/CLAMP 4 | 6 MM NUTS 1 | 5/8" ELBOW FITTING
WWW. VOLANTPERFUORMANCE.COM 1 | #040 CLAMP S | 1/4* LOCK WASHERS 1 | 5/8" FITTING PLUG
TECH SUPPLORT: (909) 476—7225 | 3 | #048 cLAMPS 10| 1/4" WASHERS 1 | 5/8' GROMMET
1 | 2 1/2* X 3’ RUBBER REDUCER | 5 | 1/4°-20 TRUSS HEAD SCREWS | 1 | VOLANT BRACKET
(5> 1/4'-20 TRUSS HEAD SCREWS
(5> 1/4* RUBBER WASHERS 5/8" BREATHER
HOSE FITTING
o
= FILTER .
@ u_._m_w 5/8* FITTING CAP D DMD O
VOLANT AIR DUCT 5/8* GROMMET
THROTTLE
BODY
T
1/8* . "
FITTING FOR uimm H\mmcwm_mn_mw 400
VACUUM LINE
cLamp  REDUCER ¢/ avp
Q
3/8°
BREATHER HOSE
FITTING
1/4-20 BOLT NOTE: LATER MODELS MAY NOT
1/4* LOCK WASHERS 3/8° X 167 NEED A 5/8° BREATHER HOSE
___w___ (2 1/4" WASHERS Q o, BREATHER HOSE | FITTING. IF THIS IS THE
= VILANT BRACKET _ — — CASE, CLOSE THE FITTING
= - ™ WITH A 5/8° FITTING CAP.
7
STOCK
50T 7 HUMP HOSE
/ 3/ N\
/ GASKET
MASS @E{
SENSOR ADAPTER QNN ~v | ~FfY——m—m—F—————— — — — — — — — —
AN /«x«ﬂ%m, INSIDE OUTSIDE
SINXE 45 & MM MUTS FILTER BOX FILTER BOX
X \“\ “\xVy///// N 4> 1/4* \.v_.”_nx waSHERS
770 AN N 4> 1/4*/WASHERS |

(4> MM BOLTS
~

—

RAM FILTER
W/CLAMP

(4> 1/4* WASHERS _

MASS FLOW ZDWW._”_%WD(
SENSOR ADAPTER SENSOR




